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Manufacturer SHENZHEN BAK ENERGY CO., LTD
]38 P BN 5 RE VR AT B 2 7]
Address of manufacturer 26/F, BAK Tech Bldg, 9th Keyan Rd, Hi-tech Park, Nanshan Dist,
1] 5 7 ik Shenzhen City, China
JRB YT L X B 9 5 e Bl K 26 £
Factory SHENZHEN BAK ENERGY CO., LTD
T BN 5 RE VR AT B 2 7]
Address of factory 26/F, BAK Tech Bldg, 9th Keyan Rd, Hi-tech Park, Nanshan Dist,
T skl Shenzhen City, China
JRB YT L X R R 9 5 e Bl K 26 £
Name of Products Rechargeable Lithium Iron Phosphate Battery Pack
IR 2 A 78 AU Ak A i v
Model/type reference
14500-1S1P
2
Trade Mark
RibE )

Tested according to izt &4

Recommendations on the TRANSPORT OF DANGEROUS GOODS, Manual of Test and Criteria, PART ll,
section 38.3 Lithium metal and lithium ion batteries, the sixth revised edition (ST/SG/AC.10/11/Rev.6).
BeaE CGRTakttyiamr dilct, W ArdEF M), 58 =#87r, 38.3 W EEMME 7 HbER, B
NIEITHR (ST/SG/AC.10/11/Rev.6)

Tests performed i3 H :

Test T.1: Altitude simulation X% T.1: 5 BRI Test T.5: External short circuit 46 T.5: #hiHH#s
Test T.2: Thermal Test iRX3& T.2: #&Z R4 Test T.6: Crush R4 T.6: #&

Test T.3: Vibration X% T.3: #E5) Test T.7: Overcharge R4 T.7: L7 H

Test T.4: Shock A5 T.4: s Test T.8: Forced discharge R4 T.8: il i H

Test Conclusion R4 4518

The Rechargeable Lithium Iron Phosphate Battery Pack submitted by SHENZHEN BAK ENERGY
CO., LTD is tested according to the Recommendations on the TRANSPORT OF DANGEROUS GOODS,
Manual of Test and Criteria, PART Ill, section 38.3 Lithium metal and lithium ion batteries, the sixth revised
edition (ST/SG/AC.10/11/Rev.6).

Test results: PASS

FHIR I EL 5 BRI A PR A ] 92 22 ] 78 AR IR i LA TR G B O T aR it yigim i, 5%
MbRHET Y, S5 =35>, 38.3 TH R T HIME R, H/NBITM (ST/SG/AC.10/11/Rev.6) AT M.

MAGER: B

Tested by: Reviewed by: Approved by:
—i 31 GRELA_ y b
AT F Ak Seal of «
WA BB
Shenzhen NTEK Testing Technology Co., Ltd. Page 2 of 18
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General product information 3 7~ i 5 &
Nominal Voltage 3.9V Rated Capacity 570mAh (1.824Wh)
_ . e e m .
PR L HE A5
Standard Charging Max. Continuous
Current 114mA Charging Current 285mA
Pt 78 L FLR F5e K 78 L LR
Limited Charging
Volt 3.65V Cut-Off Voltage Y
oltage . ) .
X s 1o
71 H B 1) P, s
Standard Continuous Max. Continuous
Discharge Current 114mA Discharge Current 570mA
R T8 FL LR Z N R EV
Number of cells Single cell Rated Capacity of Cell
e o e 600mAh
CERY FLHLE LA E 2
Cell's Max. Continuous o
Disch c ¢ 1800mA Appearance Blue and Cylindrical
ischarge Curren m -
Sonarge Larren 430 IR T 6
SRS 5 AN
Classification Small Lithium ion Cells Size (TxWxL) 15.5x54.0
. . . .0mm
eS| AN B RS N
Date of receipt of test ,
) Completion Date
item 2018-08-24 . 2018-10-08
N e B H 3
2L VgER

Remarks #7E14HA:

Batteries of A1#-A10# are fully charged at first cycle;

Component cells of A11#-A15# at 50% charged of the design rated capacity at first cycle;

Batteries of A16#-A19# are fully charged at first cycle;

Batteries of A20#-A23# are fully charged after 50 cycles;
Component cells of A24#-A33# are fully discharged at first cycle;
Component cells of A34#-A43# are fully discharged after 50 cycles;
Test environment condition: Room temperature: 15-25°C; Room humidity: 40-70%
HL AT#-AT0# B A IR HRES

JOPFHLIBIES AT1#-A15H 9 2T IRTEHE 50% 78 HUIRAS ;
it AT6#-AT# B B HARES

Hijtl A20#-A23#4 50 MIEF Ja i R

T HLE A24#-A33# N B G 58 4 R 7
T HLE A34#-A43# Ny 50 MEIF G 58 A TR AS ;
RIGTREE A IR 15-25°C; MRS 40-70%

Summaries of testing i 4 %
Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the same
battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be conducted

Shenzhen NTEK Testing Technology Co., Ltd.
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599
http://www.ntek.org.cn
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using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.
PR AL FB I N AT TA T8 TR ES o  FLVBo AT4Z I A5 AH [B] 1) — ZH it B e AT TA R TS IA%: . T.6
AT 8156 A FH A 3 Ah e (1) s o T.7 #6350 ) DUAE FH S AT ZE T. 1 22 TSI i 46 rb A5 FH ok F AR 43 8 F s
17, DMEMEAT AR R B
In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1x100
N7 EMFEESK, ATHUF AR

FiE R (%)=(M1-M2)/M1x 100
Where M1 is the mass before the test and M: is the mass after the test. When mass loss does not exceed

the values in Table below, it is considered as "no mass loss".

A s MBS BT 04 50, Mo B8 i ) o A0 R B R AN T R T 5 A B, AR “ EERTR”

Mass M of cell or battery Mass loss limit

F, R P 7 ) T Joi B A R PR AR
M<1g 0.5%
1g<M<75¢g 0.2%
M>75g 0.1%

In tests T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

FETAETARRE b, BIWAGHE LB, Tl oMk, TR K, IF Bl ie B it e 5% s
T AN/ T HAE AT X — 308 AT LR 90 %

Test equipments il % 4%

LNS-005 Battery test system Hijb il £ 4t

LNS-006 Electronic balance H ¥ KT

LNS-007 Low pressure chamber &< 5856 46

LNS-068 Programmable Temperature Chamber ] 72 3 1H i 44
LNS-008 Vibration test system #&zhiK £ 4t

LNS-009 Hydraulic Hoist Vertical Shock System i/ 3 B i £ 4¢
LNS-010 Short circuit tester %51k HL

LNS-012 Explosion-proof chamber [ {55

LNS-013 DC Source Eijt FLA

LNS-044 Digital multimeter (7 x\Ji A%

LNS-035 midi Logger it\ 51X

LNS-014 Battery crush and acupuncture tester Hiib 5% 5% R 58641

Shenzhen NTEK Testing Technology Co., Ltd. Page 4 of 18
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 5470 L1811
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Test Procedure R FET

Pretreatment
TiAbH
A
Marking
FRUEE ff
\ 4
y y y \ 4
Samples of A1#-A10# Samples of A11#-A15# Samples of A16#-A23# Samples of A24#-A43#
A1#-A10#FE i A11#-A158EE A16#-23#FE A24#-A43HEE T
v
Altitude simulation
i AR
v
Thermal test
R
v \ 4 A v
Vibration Crush Overcharge Forced discharge
PRzh BE T CEGalNGEl
y
Shock
iy
A
External short circuit
A1 R
4 \ 4 \ 4
A
Finished test < vy
5E R
Shenzhen NTEK Testing Technology Co., Ltd. Page 5 of 18
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7

Photos of sample £ 58 Fr

sP272 185 14500-151P w
3.2V-570mAh (1.824Wh) Perm.ch 28.5mA High Temp

Commissioning Date
DO NOT INCINERATE. DO NOT SHORT TERMINALS

yyww |

Shenzhen NTEK Testing Technology Co., Ltd. Page 6 of 18
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Photos of sample £ /58 Fr
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Photos of sample £ /58 Fr
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Photos of sample i [1& Fr
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Test results M55 5

Test T.1: Altitude simulation R T.1: FEEH

Test method ik 757

Batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20 + 5°C).
RIS B Y B 7 125 T 5K T-11.6 KPafIR B2 i (2045°C) A7 E D6/t .

Requirement %3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior to
this procedure.

HIMAUGE R oM<, oA, oRiZATok K, I B ARG sl 7E 50 5 I T % i AN T AR TIX —
5T L 990%

Test Data showed in table below %4 WL T2

Prior to test 40T | After test X4 /5 Voltage
Mass after test/
State of )
| No. Mass Voltage Mass Voltage loss | voltage prior | Results
samples ,
e :)jt* ZTAS] & K Ji & K JiEM | to test (%) ERES
e ) (V) ) V) | %k (%) | RS
AT ENES
PASS
Al# 20.667 3.352 20.666 3.351 0.005 99.97 N
=
PASS
A2# 20.791 3.349 20.790 3.347 0.005 99.94 N
=
PASS
A3# 20.835 3.343 20.834 3.341 0.005 99.94 N
=
PASS
Ad# 21.036 3.340 21.035 3.338 0.005 99.94 N
=
Fully charged PASS
i A5# 20.803 3.346 20.801 3.345 0.010 99.97
at first cycle &
VAE R LR PASS
PRI AR A6# 20.771 3.345 20.770 3.343 0.005 99.94
& GXi
PASS
AT# 20.786 3.348 20.784 3.346 0.010 99.94 Lk
(=}
PASS
A8# 20.811 3.348 20.809 3.346 0.010 99.94 sk
(=]
PASS
A9# 20.903 3.345 20.901 3.343 0.010 99.94 Lk
(=]
PASS
A10# | 20.785 3.343 20.784 3.341 0.005 99.94 Lk
(=}
Notes 7F%:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
Shenzhen NTEK Testing Technology Co., Ltd. Page 10 of 18
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MG, HIRBRE. KA. RFRAE. KRB ARE K,
Room temperature I35 % : 22.1°C

Test T.2: Thermal test R T.2: EFIRE

Test method ik 757

Batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by storage for
at least six hours at a test temperature equal to -40 + 2°C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test batteries
are to be stored for 24 hours at ambient temperature (20 + 5°C).

Ha b S B AE AR IR FE 2 T 72+ 2°CI 4 A R AP IR D6/, B BRI IR 25 F-40 £ 2°C I 41 R A7 E /06
NS o S B o e e P ] ) e KBS [ (R B 3070 b o MEAR P B EAT, LB R10IR, 45245 4 B A e He it A
IR E (20 £ 5°C) FAEA24 /N

Requirement %3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior to
this procedure.

HIMAUGE . oM<, oA, RiZATokE K, I B ARG sl 7E 50 5 i T % i AN T AR TIX —
5T R 990%

Test Data showed in table below Mt ¥4 WL T %

Prior to test 40T | After test X4 /5 Voltage
Mass after test/
State of )
| No. Mass Voltage Mass Voltage loss | voltage prior | Results
samples ,
e :)jt* TAS) Joi A o1 A JiEM | to test (%) ERPN
e ) (V) ) V) | K (%) | R
I HT L
PASS
Al# 20.666 3.351 20.655 3.340 0.053 99.67 N
=
PASS
A2# 20.790 3.347 20.784 3.338 0.029 99.73 N
=
PASS
A3# 20.834 3.341 20.829 3.332 0.024 99.73 N
=
Fully charged PASS
i Ad# 21.035 3.338 21.029 3.327 0.029 99.67
at first cycle &
EERVCIEZNT A ERVN PASS
" A5# 20.801 3.345 20.795 3.336 0.029 99.73 N
PFIARY =
PASS
A6# 20.770 3.343 20.763 3.335 0.034 99.76 "
(=]
PASS
AT# 20.784 3.346 20.776 3.337 0.038 99.73 sk
(=}
PASS
A8# 20.809 3.346 20.801 3.337 0.038 99.73 sk
(=]
Shenzhen NTEK Testing Technology Co., Ltd. Page 11 of 18
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PASS
AS# 20.901 3.343 20.894 3.335 0.033 99.76 o
=
PASS
A10# | 20.784 3.341 20.778 3.331 0.029 99.70 o
=

Notes EF:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
MG, HRBIR. RIS R RBERFIRLE K.

Room temperature 55 %: 21.8°C

Test T.3: Vibration R%KT.3: #ES)

Test method ik 777k

Batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 g, is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

R E TR & G, (HAREREWATE, JFRERERh nl SE LIRS . RSB IESZBIE, SR
7 HzF1200 Hz2 18], FiEIF|7 Hz, 1RGN R 91550 81X —HRENERE AU = A FAH I B 1) b 23 05 fL i 6
—J7 M EEHAT12%, SIS BN o Hor—ANR B 77 [ 6 2T i 2 L

XPEAT R T HZIF 8, OREF1 g IR S, B RIAIASI18 Hz. SR E I IRIE CRFFAE0.8mm (E i
1.6mm) , JEHE A B W N g IR I8 gn (BFRZIH50 Hz) o KU Inid B2 fR 1778 gn BB 1Y %200
Hz.

Requirement K

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior to
this procedure.

W AUGE . oM. e, ohiATekE K, IF B ARG il 750 5 I T 2% i AN T AR 71X —
6 AT LR 790%

Test Data showed in table below M ¥ 3R L T 3%

Prior to test 40T | After test X4 /5 Voltage
Mass after test/
State of .
samples No. Mass Voltage Mass Voltage loss voltage prior | Results
oy ;)jt* TAS) Joi T o T JiEA | to test (%) ERPN
e ) (V) ) V) | K (%) | R
I HT L
Shenzhen NTEK Testing Technology Co., Ltd. Page 12 of 18
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 %1200 31871
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PASS
Al# 20.655 3.340 20.655 3.338 0.000 99.94 o
=
PASS
A2# 20.784 3.338 20.784 3.338 0.000 100.00 o
=
PASS
A3# 20.829 3.332 20.829 3.330 0.000 99.94 o
=
PASS
Ad# 21.029 3.327 21.029 3.325 0.000 99.94 o
=
Fully charged PASS
i A5# 20.795 3.336 20.795 3.333 0.000 99.91
at first cycle G
UAE IR HLR PASS
B AR A6# 20.763 3.335 20.763 3.333 0.000 99.94
s HH%
PASS
AT# 20.776 3.337 20.776 3.335 0.000 99.94 o
=
PASS
A8# 20.801 3.337 20.801 3.334 0.000 99.91 o
=
PASS
A9# 20.894 3.335 20.893 3.333 0.005 99.94 o
=
PASS
A10# 20.778 3.331 20.778 3.330 0.000 99.97 pan
=

Notes 7F%:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WG, HIBARBIR. RS R RBERFIRE K.

Room temperature I35 % : 22.7°C

Test T.4: Shock R4 T.4: i

Test method ik J5 7%

Batteries are secured to the testing machine by means of a rigid mount which will support all mounting surfaces
of each test battery. Each battery is subjected to a half-sine shock of peak acceleration of 150 g, and pulse
duration of 6 milliseconds. Each battery is subjected to three shocks in the positive direction followed by three
shocks in the negative direction of three mutually perpendicular mounting positions of the battery for a total of
18 shocks.

BRI L Y M SO B R AR i e B b, SOASKIE R BRI R AL R P 22 i o A R 204 52 W1 sk 52
150 gnAIIk I HF 4L (816 ms)2: IE sy o RS VB ZITE = AN B AR 3 B (19 Fth 2225 75 AL IR 1E J7 [ 2852 = Ik
i, BEERITNGZ=kbd, B3Esz18kmd.

Requirement %3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test battery after testing is not less than 90% of its voltage immediately prior to
this procedure.

HIMAUGE R oM<, oA, oRiZATokE K, I B AR MRS sl AR50 5 i T % i AN T AR TIX —
5 AT H R 990%

Shenzhen NTEK Testing Technology Co., Ltd. Page 13 of 18
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Test Data showed in table below Mt ¥4 WL T %

Prior to test 40T | After test X4 /5 Voltage
Mass after test/
State of )
| No. Mass Voltage Mass Voltage loss | voltage prior | Results
samples ,
e :;i* EERSH Joi & RS o1& RS g | totest (%) g5 R
e ) (V) ) V) | K (%) | R
TR AT L
PASS
Al# 20.655 3.338 20.655 3.338 0.00 100.0 N
=
PASS
A24# 20.784 3.338 20.784 3.338 0.00 100.0 N
=
PASS
A3# 20.829 3.330 20.829 3.330 0.00 100.0 N
=
PASS
Ad# 21.029 3.325 21.029 3.325 0.00 100.0 N
=
Fully charged PASS
i AS# 20.795 3.333 20.795 3.333 0.00 100.0
at first cycle &
UAEFH HIR PASS
FUCARPR AR Ab6# 20.763 3.333 20.763 3.333 0.00 100.0
& G
PASS
AT# 20.776 3.335 20.776 3.335 0.00 100.0 stk
(=]
PASS
A8# 20.801 3.334 20.801 3.334 0.00 100.0 sk
(=]
PASS
AS# 20.893 3.333 20.893 3.333 0.00 100.0 stk
(=]
PASS
A10# | 20.778 3.330 20.778 3.330 0.00 100.0 Lk
(=}
Notes VER:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WG, HIBARBIR. RS R RBERFIRE K.
Room temperature 335 % : 22.7°C

Test T.5: External short circuit RIET.5: P ERE K

Test method ik J57%

Batteries to be tested are heated for a period of time necessary to reach a homogeneous stabilized
temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and design
of the battery and is assessed and documented. Then the battery at 57 + 4 °C is subjected to one short circuit
condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the battery external case temperature has
returned to 57 £ 4 °C.

Shenzhen NTEK Testing Technology Co., Ltd. Page 14 of 18
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The short circuit and cooling down phases are conducted at least at ambient temperature.

PRI L B S i P s — B ), O FI57 + 4 °CHEHANR TR S H B fES7 £ 4 °C. Nk ]
B ARE TE P[] (0 I e T i B v ) RO A BT, I RIS BAPEAl S SR SO HIE ] o SR 5 1% FIAEST + 4 °CHS%
PR A& — AN M S BB/ T-0. 1 QI LS 25 F

T2 JE B AR 2L B VB AR IR IR (B 257 + 4 °CJ5 HARFF /17N

IZJELER AV KNP BN AT FEST + 4 *CHUMEGIRE T .

Requirement %3k

Batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire during the test and within six hours after test.

R AhFein B2 AN 170°C, JF BAE R AR B M k56 Ja 6/ ek . i, ok k.

Test data showed in table below it % I %

State of samples No. Maximum outer casing temperature Results
FERCIRES 9 R R I R i (°C) g5k

Al# 59.1 PASS &%

A24# 58.6 PASS &%

A3# 57.1 PASS &%

Adi# 59.1 PASS &%
Fully charged at first cycle Ab# 60.0 PASS &
BRI HUIR A Ac# 58.9 PASS &
AT# 59.4 PASS &

AB## 59.3 PASS &%

A9# 58.7 PASS &%

A10# 59.4 PASS & 1%

Notes JEF:

There is no disassembly, no rupture and no fire during the test and within six hours after test.
RIBAEI P AN SS 6 NS AR AR A . KRB, R K.

Room temperature 55 E: 22.7°C

Test T.6: Crush RKT.6: HFE

Test method Wk 75 7%

A component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three
options below is reached.

(a) The applied force reaches 13 kN = 0.78 kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed
by at least 50% of its original thickness, the pressure is released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be

Shenzhen NTEK Testing Technology Co., Ltd. Page 15 of 18
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crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

Each component cell is to be subjected to one crush only. The test sample is observed for a further 6 h. The
test is conducted using component cells that have not previously been subjected to other tests.

Koo IR ETBHE AP I R B IS, YIS EBETINR, 58— N BRI RZ08 1.5 emis. H R4k
AT, BERHILLF =g —:

(a) Jti ¥ 73 8% 3] 13 KN £ 0.78 kN;

(b) RS L T B 22/ 100mV; B

(c) HES AR IA SR A6 R FE 1K) 50% 8 5E % .

—HikF KTy R TR 100mV 8 2, s IR A £ /08 5 R L) 50%, BT fERR 7).

PR T B A8 2% vt S 20 N e B P TR ot e o 0 B it s, 50 45 T 0 75 & IR P T2 1) o A T H it s,
BY R A 25006 0 1 BT R o Uk ) O e b

FEAS R ST S P — IR B 6 IR AR B2 5E 6 /N o G 2B P 22 i AR A8 FE At R ) e A R s
AT .

Requirement %3k

Component cells meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly and no fire during the test and within six hours after the test.

JCAF H R A R AN 170°C,  JF HAE RS A2 vh S 56 J5 6 /Nt 9 o4, o k.

Test data showed in table below Wl 4 W, %

State of samples No. Maximum outer casing temperature Results
FERVIRAS 95 H R T B =R L (°C) ERPN
50% charged of the A11# 30.4 PASS #H%
design rated capacity A12# 29.9 PASS &%
at first cycle A13# 31.6 PASS &%
A 50% 78 HLAR A14# 30.6 PASS &%
& A15# 32.1 PASS 4
Notes 7F%:

There is no disassembly, no rupture and no fire during the test and within six hours after test.
HEL LRI A RIS 6 /B YR AR R . R K.
Room temperature AIEIEE: 21.0°C

Test T.7: Overcharge &A% T.7: IEFHH

Test method Wik 5%

The charge current is twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test is as follows:

(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test is the lesser of two times the maximum charge voltage of the battery or 22V.

Tests are to be conducted at ambient temperature. The duration of the test is 24 hours.

78 HELHRLIAE A )3 AR e KRR 7 LR B A £ o TR R e N LIS 2

(a) 1138 P A U R 8 R RS AN KT 18V, a6 (4 i /) Fi L b e FRL T 2H A K 76 f R S T 7 3% 22K 7 2 o )
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BN .
IS FEP IR B T AT o I (8] 924 /N o
Requirement %3k
Batteries meet this requirement if there is no disassembly and no fire during the test and within seven days
after the test.

R AR I B R T ARG S 7R N TR, oK.

Test data showed in table below X% I 3%

Overcharge current i 78 L ELIR (MA)......cvoveevceeeel | 2X285=570mMA
Overcharge voltage i3 78 HL B £ (V). 1| 2x3.65=7.3V
Duration of the test i 78 i:53& 1 [H] (hours)...........c....... .| 24 hours
State of samples No. Results
FEaRS U TR) ERPR
A16# PASS &%
Fully charged at first cycle A1T# PASS &%
B AR HUIR A A18# PASS &
A19# PASS &%
A20# PASS %%
Fully charged after fifty cycles A21# PASS &%
50 IRAEH JG I RS A22# PASS &#%
A23# PASS &#%

Notes 71:%:

There is no disassembly and no fire during the test and within seven days after the test.
R AE DR R A SS 7 RN R AR, RE K.

Room temperature 55 E: 22.7°C

Test T.8: Forced discharge &A% T.8: & H

Test method ik 777k

Each component cell is forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

FEAS T RIS FE IR E T 5 12V LU L LR R IR A A P IR A5 T 138 7 4 E PR e KT P P VAR R 2% A i
T

TOAF FRIAES 5 — A3 24 DK/ R R 7 480 R IR DA BRI /N FRR . R ARSI LN ) (B OR hD 4
T U AIUE 25 B R LIS 46 8 F R CRRLAE AD .

Requirement %K

Component cells meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.
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TelF RO AE AR B A ARG J5 7 R AR, ToiE K.

Test data showed in table below Wl %4 W, %

Initial current HI4E FLE(MA). ..o : | 1800mA
Supply voltage 56 L E(VAC).....ovveeeeeceeceeeeeens | 12vdc
Time interval 5 A (MIinULES).......oveveieces .| 20 Minutes
State of samples No. Results
FERIRZS TS e
A24# PASS &%
A25# PASS &%
A26# PASS &%
A27# PASS &%
Fully discharged at first cycle A28# PASS &%
BRI e T RARES A29# PASS %%
A30# PASS &%
A31# PASS &%
A32# PASS &%
A33# PASS &%
A34# PASS &%
A35# PASS &%
A36# PASS &%
A37# PASS &%
Fully discharged after fifty cycles A38# PASS &%
50 MEH 5 S A HUIRAS A39# PASS &%
A4O# PASS &%
Ad41# PASS &%
A42# PASS &%
A43# PASS &%

Notes 71:%:

There is no disassembly and no fire during the test and within seven days after the test.
TeAF ISR AR S 7 R AR, ARE K.

Room temperature 55 E: 22.0°C

*******End Of Test Report ﬁﬁ“*&%%ﬁa*******
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1. The testreport is invalid without the Report Seal of NTEK and Paging seal of NTEK.
FREPEARFRE L &R R

2. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK.
RAGRNE M F R, ARG AR S 15

3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing
engineer.
A E BEMAEN . RN LR AL TR

4. The reportis invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.
MEFAE ZHl. EH BH. WG SRR AR B St & H IR

5. Objections to the test report must be submitted to NTEK within 15 days.
RSP TR S Z HAE15R A FA A F R .

6. The testreport is valid for the tested samples only.
AR AR ORI i A K

7. The Chinese contents in this report are only for reference.
AR P S BN ESE

Shenzhen NTEK Testing Technology Co., Ltd.

GRYINT A6 IS M+ AR A PR A 7

Address: 1/F, Building C, Fenda Science Park, Sanwei Community, Xixiang Street, Bao’an District, Shenzhen
518126 P.R. China

Hibk: I E 2 X2 =B aiaRHE C 1%

Tel Hifi: +86-755-6115 6588 Fax f6 E: +86-755-6115 6599

E-mail #ii45: Coco@ntek.org.cn  Kevin@ntek.org.cn

Service complaint hotline &~ #FHLi%: +86-755-6115 6566

Service complaint e-mail % /7 #FHE4: Complaint@ntek.org.cn

Website F1ik:  http://www.ntek.org.cn
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